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Camera Li-ion Battery
SAZN LA f it 4

SWIT
S-8183S+
14.4Vd.c,18.7Ah,270Wh
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List of Attachments {4355 5.
Appendix 1: 3 pages of Photo Documentation [ff5%1: 3TilE A 4+

Summary of testing M XFHE:
Name of test and test clause X5 £ FRAI&EK:

Test items X151 H Sample Number ¥ 4% 5

T.1: Altitude simulation / /& & 1545,
T.2: Thermal test / J5. I3k

T.3: Vibration / #z 3/ B1# - B8#
T.4: Shock / i

T.5: External short circuit / #2248 i
T.6: Crush / £t [% or Impact/fi i C1#-C10#
T.7 Overcharge / i 78 Hi BO# - B16#
T.8: Forced discharge / & ] it H, C11# - C30#

Sample description ¥4 9 :

Sample Number State of samples

FE S~ FEGRES
The conditions of the batteries of samples No. B1 # — B4# are at first
cycle, in fully charged states.
FE g 5 BA# - BA#Y S — IRAEHA 78 IBOH A 301 58 48 78 HUIRAS O Rtk
The conditions of the batteries of samples No. B5# — B8# are after 25
th cycles ending, in fully charged states.
FE g 5 B5# - B8# 425K IHIA 78 i LA 15 56 4 78 HIUIRZS B0 i v
The conditions of the cells of samples No. C1# - C5# are at first cycle
at 50% of the design rated capacity.
FE g5 C1# - CH#AEE — B 78 UL 1 78 o B AR AR A B HI50%4K
AR,
The conditions of the cells of samples No. C6# — C10# are after 25th
cycles ending at 50% of the design rated capacity.
FE g 5 CO# - C10# 25K IEIA 78 T HL A 1 J5 78 f B AR AR B HI50%4K
AR,
The conditions of the batteries of samples No. B9# - B12# are at first
cycle, in fully charged states.
FE g 5 BO# - BA2# NS — RIS 78 HUE A 1 58 4 7 RS I Rt
The conditions of the batteries of samples No. B13# - B16# are after
25th cycles ending in fully charged states.
FE g 5 B13# - BA6# 25K IEH 78 i LA 15 58 2 8 HUIRAS O Ha itk
The conditions of the cells of samples No. C11# — C20# are at first
cycle, in fully discharged states.
FEdngn 5 C11# - C20#9 5 — RIS 78 HUE A 31 58 2 IR O HL
The conditions of the cells of samples No. C21# — C30# are after 25th
cycles ending in fully discharged states.
FE g5 C21# — C30# 25 UKAEHH 78 i i i 115 76 4 i RS 1 LS

B1# - B8#

C1#- C10#

B9# - B16#

C11# - C30#
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Report No. RSZBHST221108998
Test Procedurefl it %:

1. TestsT.1 toT.5 are conducted in sequence on the same battery, Tests 6 and 8 are conducted using
not otherwise tested batteries. Test T.7 may be conducted using undamaged batteries previously used
in Tests T.1toT.5 for purposes of testing on cycled batteries.

FEL Y 22 I £ AR A ) — 4L e B T RS TAET.5, I T.6FIT.8 R A I3 Al ik (1) it o 158
T.77] LU IS A e R0 T4 = T.5 0 i A R4 A r it AT, AE IR EAT E DR A i it b

2.Inorder to quantify the mass loss, the following procedure is provided:
Mass loss(%)=(M1-M2)/M1%100
N1 EARESR, THUTNARE: FEHK(%)=(M-M2)/M;x100
Where M; is the mass before the test and M. is the mass after the test. When mass loss does not
exceed the values in Table below, it is considered as" no mass loss".

2 s M 8 AR5 2, Mo 6 FR o o G R i R AN L R R P ) (K L, RO o B R

Mass M of cell or battery Mass loss limit

F A R T ) PN
M<1g 0.5%
1g=M=75¢g 0.2%
M>75¢g 0.1%

3. In test T.1toT.4, batteries meet this requirement if there is no leakage , no venting ,no

disassembly ,no rupture and no fire and if the open circuit voltage of each test battery after testing is
not less than 90%ofits voltage immediately prior to this procedure.

FEMATARTAS, BBAHE LB Tl TR, MRk, I HAE MR it e {5
Ja B B8 H A/ T HAE AT X — 8 1T HU 9 90% .
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Possible test case verdicts Il i&F) & :

- test case does not apply to the test object ................ " N/A
HIREANE F IR 5

- test object does meet the requirement ...................... © P (Pass)
A& e

- test object does not meet the requirement ................ © F (Fail)
AT & MR

Date of receipt of test item W HH ...ccoccevcerrernene : 2022-10-28

Date (s) of performance of tests W HH#ATHM ......: 2022-10-29 to 2022-11-10

General remarks i FHVER#:

The test results presented in this report relate only to the object tested.

AR BRI A5 AR AR i 15T

This report shall not be reproduced, except in full, without the written approval of the Issuing testing
laboratory. st i A4 AR S = AL HE AT 4 =

Throughout this report a point is used as the decimal separator.

TG, — NS RE N BT
General product information &= g B:

Product name Rechargeable Li-ion Cell Camera Li-ion Battery
7 i AR A 7S A B FARHLE B A
gﬂe/mde' NCR18650BD S-81835+
=
Nominal voltage
FEFRE T 3.6V 14.4V
Rated capacity 3180mAh 18700mAh
HiUE A5
Recommended charging
voltage 4.2V 16.8V
Pp PR 78 H L
Recommended charging
Current 900mA 6000mA
PR 78 HL LI
Maximum charging
current 1500mA 7000mA
BROKFE HL AR
Maximum discharging
current 10000mA 20000mA
R ORJIH FIAR
Discharge cut-off voltage
o P 7 PR 2.5V 10.8V
grgf’”s'ons - 171mm*68mm*93mm
Weight
i -- #)1390.0g
Appearance Black almost cuboid
AR - BEIa Kk
Remark: The batteries consist of 24 cells, 4S6P.
vk MRS 24 UG EL, 45169F

Phone : +86 755 8650 3482
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UN38.3

Clause

Requirement + Test

Result - Remark

Verdict

38.3.4.1

Test T.1: Altitude simulation/&= E ),

P

Test cells and batteries shall be stored at a pressure
of 11.6 kPa or less for at least six hours at ambient
temperature (20+5°C)/ 44 H v Al HEth 7E

L R2045°C. KA ESIA KT 11.6kpalt 355
WAEADT64 /N o

Cells and batteries meet this requirement if there is
no mass loss, no leakage, no venting, no
disassembly, no rupture and no fire and if the open
circuit voltage of each test cell or battery after testing
is not less than 90% of its voltage immediately prior
to this procedure. The requirement relating to
voltage is not applicable to test cells and batteries at
fully discharged states.

[ RIBRT A 20K TRESL. LR, LE
M. Toorfils O VL KR ToHE KILR R R i ]
BUE BT R B S AT I BT 2% F R 190% . LI
T H s 77 T P SRANIE T 78 4 0H IS PR FES A
i,

No leakage, no venting, no
disassembly, no rupture and no

fire. / TIMW~ TLEM. Io
fit. WU TCHE KPR

The data see table 1./ iR #L
PR LA,

38.3.4.2

Test T.2: Thermal test/iE & iR

Test cells and batteries are to be stored for at least
six hours at a test temperature equal to 72+2°C,
followed by storage for at least six hours at a test
temperature equal to - 40+2°C. The maximum time
interval between test temperature extremes is 30
minutes. This procedure is to be repeated 10times,
after which all test cells and batteries are to be
stored for 24 hours at ambient temperature
(2015°C). /15 Je i i JAET 24 2° CH A T E &2
DBANINET, SR JE TR 4022°C IR ES il B 2 /b6
/NI o R PR G ) B R R R I 1) 93070 b . dn LA
10K, 55 b B A E 2025° C A 85 B 24 /)N
B o

For large cells and batteries the duration of
exposure to the test temperature extremes should
be at least 12 hours. /%f T KIS,  7E il AR
JECE I [ £ /> 12> /N

N/A

Cells and batteries meet this requirement if there is
no mass loss, no leakage, no venting, no
disassembly, no rupture and no fire and if the open
circuit voltage of each test cell or battery after testing
is not less than 90% of its voltage immediately prior
to this procedure. The requirement relating to
voltage is not applicable to test cells and batteries at
fully discharged states.

TSR AT & 20K TomERik. LRl LE
M. Toorfilts oA KT KR R it ]
BUE BT R L S AMIC T I BT 2% R 190% . LI
IR H S 77 T P SRANIE T 58 4 0H S PR FES A
i,

No leakage, no venting, no
disassembly, no rupture and no
fire. / LW LEM. Lo
fif WL KT KGR

The data see table 1.

[ REHE WAL
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UN38.3

Clause Requirement + Test Result - Remark Verdict

38.3.4.3 |Test T.3: Vibration/#z3) P

Cells and batteries are firmly secured to the
platform of the vibration machine without distorting
the cells in such a manner as to faithfully transmit
the vibration. The vibration shall be a sinusoidal
waveform with a logarithmic sweep between 7 Hz
and 200 Hz and back to 7Hz traversed in 15
minutes. This cycle shall be repeated 12 times for a
total of 3 hours for each of three mutually
perpendicular mounting positions of the cell. One P
of the directions of vibration must be perpendicular
to the terminal face. /#¥: i 207 [E b 22 B AE R B &
G b HRENLLEZPEIE, LL7HZIE I 2 200Hz,
SRIG I R BITHZ N —ANMEH,  — DM RRE:155)
Bl o XPRE A AN FEARTE BT W EPEER121K, 353
AN o Ford — ARSI [ 06 20 T ELRE G AR T
18

The logarithmic frequency sweep shall differ for cells
and batteries with a gross mass of not more than 12
kg (cells and small batteries), and for batteries with a
gross mass of more than 12 kg (large batteries). /%
T AN T 12K PR it (PRSI L0 ) L BR Bt
12kg i VB CR L), R EEA ]

For cells and small batteries: from 7 Hz a peak
acceleration of 1 gn is maintained until 18 Hz is
reached. The amplitude is then maintained at 0.8
mm (1.6 mm total excursion) and the frequency
increased until a peak acceleration of 8 gn occurs
(approximately 50 Hz). A peak acceleration of 8 gn
is then maintained until the frequency is increased to P
200 Hz. /0f T HUESHUN i, X EdT50: WTHZIF
SEORFF gn R I B3I N 18HZ, SRR iR
R PR RFCE0.8mm (A (A% 1.6mm) I3 A= B 51
KNG L X B8gn (Bl # 2 950Hz),  H4 fe K Mmid B f
FRAE8gn B 2248 1 $200Hz.

For large batteries: from 7 Hz to a peak acceleration
of 1 gn is maintained until 18 Hz is reached. The
amplitude is then maintained at 0.8 mm (1.6 mm
total excursion) and the frequency increased until a
peak acceleration of 2 gn occurs (approximately 25
Hz). A peak acceleration of 2 gn is then maintained
until the frequency is increased N/A
to 200 Hz. /% TR HI, XSEEI4TN: MTHZIFAE IR
FRgnif i KR B2 ELRIA N 18Hz, SR R AR fr
FR7E0.8mm (E A% 1.6mm) FEH IR B 3 8
A 2gn (SR LI N25HZ), K KN R
2gn ELE A i1 $1200Hz .
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UN38.3

Clause Requirement + Test Result - Remark Verdict

Cells and batteries meet this requirement if there is | No leakage, no venting, no

no leakage, no venting, no disassembly, no rupture |disassembly, no rupture and no
and no fire during the test and after the test and if fire. / TImik~ TLEM. Lo
the open circuit voltage of each test cell or battery |, EpiZLl BT E KIN %,
directly after testing in its third perpendicular
mounting position is not less than 90% of its voltage | The data see table 1.
immediately prior to this procedure. The requirement /R W P
relating to voltage is not applicable to test cells and
batteries at fully discharged states./Hi:t Al AT &
BOR: RS, LI, TEM. Tom. ok
RUASKTCHE K ING s v R U5 R T 2% H AN
TR 2% F R 190% o LIGISG T Ha 1 J7 T ) 2
SRANIE FH T 78 2 T8CR 5 F LA FL

38.3.4.4 |Test T.4: Shock/i; P

Test cells shall be secured to the testing machine by
means of a rigid mount which will support all
mounting surfaces of each test cell. Each cell or
battery shall be subjected to a half-sine shock of
peak acceleration of 150 gn and pulse duration of 6
milliseconds. Alternatively, large cells may be
subjected to a half-sine shock of peak acceleration
of 50 gn and pulse duration of 11 milliseconds. Each
cell shall be subjected to three shocks in the positive
direction followed by three shocks in the negative N/A
direction of three mutually perpendicular mounting
positions of the cell or battery for a total of 18
shocks. /ULR [ R FESR [ € B il o X BEAS FLES
FE it DL AE D9 150gn 2 RS2 R s fE sy, ko e
zZEems, FAh, KHEISHL 2 i K INE E 50gn il fik
PRI A1 1ms 124 IE5X B e, BEAMRE R L Z5E
=N HAH LA FELH 22 2 T L ) IE T [ 485 =k
i, BELERTTINAZ =k, BILE %18
i

Each battery shall be subjected to a half-sine shock
of peak acceleration depending on the mass of the
battery. The pulse duration shall be 6 milliseconds
for small batteries and 11 milliseconds for large
batteries. Each cell or battery is subjected to three
shocks in the positive direction followed by three
shocks in the negative direction of each of three
mutually perpendicular mounting positions of the cell
for a total of 18 shocks. The formulas below are =)
provided to calculate the appropriate minimum peak
accelerations /4> HL 1 22 52 b o U 1) in 38 35 B e T
R BT, /N R R B RS2 I ] JyBms, K HLT
IR SIS (B 1 1ms, - BN i 26 Z0E =N TLAH
B L 2 BT AL IR TT [ & 52 = ikdy, BB LE
RIT &% =i, B sz18 1y SR 4 N
2 TRV B 3 P g /N U e
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Clause Requirement + Test Result - Remark Verdict

Battery Minimum peak acceleration Pulse duration

150 g, or result of formula

Acceleration(g )= {@J

Small batteries \ mass* 6 ms

whichever is smaller

50 gy or result of formula

30000
mass * | 11 ms

-
Acceleration(g )= |
Large batteries \

whichever is smaller

* Mass is expressed in kilograms.

Cells and batteries meet this requirement if there is | No leakage, no venting, no

no mass loss, no leakage, no venting, no disassembly, no rupture and no
disassembly, no rupture and no fire and if the open |fire. / TLigiE. LE M. T4
circuit voltage of each test cell or battery after testing | g, FTCHEZLLL K £ E KINE

is not less than 90% of its voltage immediately prior
to this procedure. The requirement relating to The data see table 1.
voltage is not applicable to test cells and batteries at [ I A 31 =
fully discharged states.

[ ESHIHRMAT S 20K BRERA. LlWK. LE
M. oo ORISR TR KA s s e i il
UG T B AR T I BT 28 L R 190 %
ST 5 T F L 7 T ) S SRAN R H T 58 A T HL S ) RS
FITEL I o

38.3.4.5 |Test T.5: External short circuit/4} 545 5% P

The cell or battery to be tested shall be temperature
stabilized so that its external case temperature
reaches 57+4°C and then the cell or battery shall be
subjected to a short circuit condition with a total
external resistance of less than 0.1 ohm at 57+4°C.
This short circuit condition is continued for at least
one hour after the cell or battery external case P
temperature has returned to57+4°C. /{f4F M iRXIF 15
IR JEREAEDT +4°C, DUMERE S AN R EIL S
57+4°C, SR JE KA il IE SRR /N T-0. A BR A S HEL FHL
[l B AT LR, FEGL AR KR $57+4°C L JR
PREFFLEARS 1NN A

Cells and batteries meet this requirement if their No disassembly, no rupture
external temperature does not exceed 170 °C and | and no fire during the test and
there is no disassembly, no rupture and no fire within six hours after the test./

during the test and within six hours after the test./H. | 7yt 72 LU 2 564/t
AV & 2R RN R P AR Z SR8 |y 4 Fem B AR kE 0 170° C,

W, SAFRIBEEANEIL170°C, I HIGHR B | 5t 0. AT E K =
B KB K. BG KA

The data see table 1.

[ PAREE WAL
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Clause Requirement + Test Result - Remark Verdict
38.3.4.6 |Test T.6: Impact/ Crush/#&E /& P
Test procedure — Impact (applicable to cylindrical Cylindrical cells more than 18
cells greater than or equal to18 mm in diameter) /## | mm in diameter / E.4% 81T P

(& & T EAK T 8T 18mmif [F A E HL ) 18mm ) [F AT s
The sample cell or component cell is to be placed on
a flat smooth surface. A 15.8 mm=0.1mm diameter,
at least 6 cm long, or the longest dimension of the
cell, whichever is greater, Type316 stainless steel
bar is to be placed across the centre of the sample.
A 9.1 kg+0.1 kg mass is to be dropped from a height
of 61+£2.5 cm at the intersection of the bar and
sample in a controlled manner using a near
frictionless, vertical sliding track or channel with P
minimal drag on the falling mass. The vertical track
or channel used to guide the falling mass shall be
oriented 90 degrees from the horizontal supporting
surface. M FE S UE — TR 6 P B ¥ —
HAN15.8 mmz 0.1mm, KEA/NF6cmiI3164
PR AR G R S, KR 89.1 kg+0.1
kgt E Y M61£2.5 cm [ v FE V& 11 B

The test sample is to be impacted with its
longitudinal axis parallel to the flat surface and
perpendicular to the longitudinal axis of the 15.8
mm=0.1mm diameter curved surface lying across
the centre of the test sample. Each sample is to be =]
subjected to only a single impact. /423 f# 7 ke

mis NS - SR P AT R S RS AR i 0 Y
H1%215.8 mm+0.1mm25 th R m s E s . §—4
R AR — Ik dEd

Test Procedure — Crush (applicable to prismatic, Cylindrical cells not more than

pouch, coin/button cells and cylindrical cells not 18 mm in diameter /& 2 A4t

more than 18 mm in diameter). /5t (&M THHE | 4gmmpg ke Rl N/A
o SRR BE /A1 A ELAR AN 1L 1 8mm i [5]

HEIE i)

A cell or component cell is to be crushed between
two flat surfaces. The crushing is to be gradual with
a speed of approximately 1.5 cm/s at the first point
of contact. The crushing is to be continued until the
first of the three options below is reached. /4 i N/A
TERASTF I RS S, $YE R, 5 —14
Pefol i R EE KL 01.5emis. BRERRSEIAT, B
FIH L = Fpi iz —

(a) The applied force reaches 13 kN+0.78 kN;

N . N/A
[ N /73 %113 kN+0.78 kN
(b) The voltage of the cell drops by at least 100 mV; N/A
JHE it B HL S T B 22/ 100mV
(c) The cell is deformed by 50% or more of its
original thickness. /Hith A% T4 Ji7 46 & £ 1150% LA N/A
ko
Shenzhen Beihang Testing Co., Ltd. Phone : +86 755 8650 3482 Shenzhen Beihang Testing Co., Ltd.
Fax: +86 7558650 3182
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Clause Requirement + Test Result - Remark Verdict

A prismatic or pouch cell shall be crushed by
applying the force to the widest side. A button/coin
cell shall be crushed by applying the force on its flat
surfaces. For cylindrical cells, the crush force shall
be applied perpendicular to the longitudinal axis. /% N/A
T BERR F A N M i B8 — Tt s o L1/ T
RN A = BT ) A SO 2 s AN SR =
J7 1) it
Each test cell or component cell is to be subjected to
one crush only. The test sample shall be observed
for a further 6 h. The test shall be conducted using
test cells or component cells that have not N/A
previously been subjected to other tests./AEANFF i 4
et IFHREZ— U0t HiESs R AR
37 B EE6 /N
Cells and component cells meet this requirement if | No disassembly and no fire.
their external temperature does not exceed 170°C |/ 40k, & KI B KL,
and there is no disassembly and no fire during the
test and within six hours after this test. /H 55 /£ 2 | The data see table 2.
K MBI DAL R6A /NS, ANRIRIEAS | I W2,
H170°C, I H I ATCE KGR
38.3.4.7 |Test T.7: Overcharge/id 7t . P

The charge current shall be twice the manufacturer's
recommended maximum continuous charge current.
Tests are to be conducted at ambient temperature.
The duration of the test shall be 24 hours. The
minimum voltage of the test shall be as follows: /7 P
SN, DA )36k A PR ) i KR8 78 L FRLIRGS
FEM TR, DU [B] 24 /N o AR P e /) B
¥

(a) When the manufacturer's recommended charge
voltage is not more than 18V, the minimum voltage
of the test shall be the lesser of two times the
maximum charge voltage of the battery or 22V. /1 P
SR 3G P ER A AS R R S AN 18V, AT Y /)
78 FEL PR s IV 13 R R PR R R 7 R P L PR P A B
Fe22V 2 P HIBUNE

(b) When the manufacturer's recommended charge
voltage is more than 18V, the minimum voltage of
the test shall be 1.2 times the maximum charge
voltage. /41 5 il i i EUAR 1 78 HL B Hs B 18V, ARl N/A
BT 5 /0N 7 FL L N7 127 1 32 e R ) e K7 L R
f11.21% .

There is no disassembly and no fire during the test | No disassembly and no fire.
and within seven days after the test. /ZEMAH A |0, ToE KR KRA.

HIERETRN, FEaTE AT KR . P
The data see table 3.
IR S W3,
Shenzhen Beihang Testing Co., Ltd. Phone : +86 755 8650 3482 Shenzhen Beihang Testing Co., Ltd.
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UN38.3

Clause Requirement + Test Result - Remark Verdict

38.3.4.8 |Test T.8: Forced discharge/3& i B P

Each cell shall be forced discharged at ambient
temperature by connecting it in series with a 12V
D.C. power supply at an initial current equal to the
maximum discharge current specified by the
manufacturer. /fEZIR T, FPEAHSIERE 12V
EL YR E AT RO, e LR RS AN
WG FELIAE 9 ) 32 BRI e R H L VAR

The specified discharge current is to be obtained by
connecting a resistive load of the appropriate size
and rating in series with the test cell. Each cell shall
be forced discharged for a time interval (in hours)
equal to its rated capacity divided by the initial test
current (in ampere). /48 72 I 30 FE IR E T B BTN
B BRSNS, B s
FR) 9 1 T RST8] (/NN ) g 25 B ok DA P UL (2
K).

There is no disassembly and no fire during the test | No disassembly and no fire.
and within seven days after the test./ZEMX AN | /o7 i A e A KR K E .
FTRIETRN, FESTG e KR KA P
The data see table 4.
[ s k4

Shenzhen Beihang Testing Co., Ltd. Phone : +86 755 8650 3482 Shenzhen Beihang Testing Co., Ltd.
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Tables

Table 1: T.1~T.5/ F1. AT A~WAT.5

Test 5:
. . . . . External
Test 1: Altitude simulation Test 2: Thermal test Test 3: Vibration Test 4: Shock Short Circuit
Mass OCYV prior W 1 = R MR 2: IS Wk 3: HRBN Wk 4. phis MR 5. AR
Sample prior to to test B
No.F test =N PR Voltage after Temp
o SR R Voltage after Voltage after Voltage after :
s U‘Ejﬁt iR % HL Mass loss test/Voltage Mass loss test/Voltage Mass loss testr/g{?;t;ge Mass loss test/Voltage IRPE(°C)
it (g) (V) | mESk | pretest, | jmEdik | pre-test sk | PO mmmik | predest
%) | RREREAR | %) | WREREAR %) il EECAR Y T
56 LI (%) 56 1 L (%) v J(H/J) : 6y 1 P (%)
B1# 1389.732 16.672 0.00 99.99 0.01 98.73 0.00 99.98 0.00 99.99 58.3
B2# 1390.304 16.669 0.00 99.98 0.02 98.89 0.00 100.00 0.00 99.99 57.9
B3# 1390.139 16.675 0.00 100.00 0.02 98.78 0.00 99.97 0.00 99.99 57.7
Ba# 1390.057 16.666 0.00 99.99 0.01 98.81 0.00 99.99 0.00 100.00 58.1
B5# 1389.975 16.668 0.00 99.97 0.01 98.91 0.00 99.98 0.00 99.99 58.0
B6# 1389.846 16.673 0.00 99.99 0.02 98.89 0.00 99.99 0.00 99.99 57.8
B7# 1390.372 16.671 0.00 100.00 0.01 98.91 0.00 100.00 0.00 100.00 58.4
B8# 1390.251 16.667 0.00 99.98 0.01 98.83 0.00 99.97 0.00 100.00 58.2
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Tables
Table 2: Crush or impact/ &2: #E#ET
Sample No- Ci# | Co# | ca# | ca# | cs# | ce# | cr# | cs# | Co# | Clo#
Test6: FE i 5
Impact OCV prior to test(V)
SRE: ik T T 26 TR 3.848 3.845 3.842 3.847 3.844 3.836 3.831 3.833 3.838 3.839
Temp. iR EZ(°C) 78.5 82.3 81.6 77.9 74.8 83.2 77.8 82.7 79.8 75.6
Table 3: Overcharge / %3: 7% H
Test 7: Sample No. BO# | BI0# | BI1# | B12# | B13# | B14# | Bi5# | Bi6#
Overcharge P i e 5
WRA7: & | OCV prior to test(V)
i I35 B B P 16.669 | 16.673 | 16.666 | 16.668 | 16.654 | 16.657 16.652 16.659
Table 4: Forced discharge / &4: 5EHIH
Sample No. Cl1# | C12# | C13# | C14# | C15%# | Cl6# | C17# | Ci18# | C19# C20#
*iuuqﬁﬁ
Test 8: OCYV prior to test(V)
Forced TR TF % LR 2.892 2.899 2.893 2.891 2.896 2.894 2.897 2.896 2.892 2.891
discharge Samole No
W8: 5k ke E?éﬁ o C21# C22# C23# C24# C25# C26# C27# C28# C29# C30#
il L)
OCV prior to test(V) 2.875 2.873 2.877 2.879 2.871 2.874 2.876 2.878 2.875 2.878
AR 2 F ' ' ' ' ' ' ' ' ' '
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Photo Documentation & F 34

Fig. 1 — Front view of Power Bank
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Fig. 2 — Back view of Power Bank
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Fig. 3 — Front view of Cell
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Fig. 4 — Back view of Cell
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Fig. 5 — Front view of PCM
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Fig. 6 — Back view of PCM
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